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1. NAME OF THE MEDICINAL PRODUCT 

Tezspire 210 mg solution for injection in pre-filled syringe 

Tezspire 210 mg solution for injection in pre-filled pen 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

Pre-filled syringe 

Each pre-filled syringe contains 210 mg tezepelumab in 1.91 mL solution (110 mg/mL). 

Pre-filled pen 

Each pre-filled pen contains 210 mg tezepelumab in 1.91 mL (110 mg/mL). 

Tezepelumab is a human monoclonal antibody produced in Chinese hamster ovary (CHO) cells by 

recombinant DNA technology.  

For the full list of excipients, see section 6.1. 

3. PHARMACEUTICAL FORM 

Solution for injection in pre-filled syringe (injection) 

Solution for injection in pre-filled pen (injection) 

Clear to opalescent, colourless to light yellow solution. 

4. CLINICAL PARTICULARS 

4.1 Therapeutic indications 

Tezspire is indicated as an add-on maintenance treatment in adults and adolescents 12 years and older 

with severe asthma who are inadequately controlled despite high dose inhaled corticosteroids plus 

another medicinal product for maintenance treatment.  
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4.2 Posology and method of administration 

Treatment should be initiated by physicians experienced in the diagnosis and treatment of severe 

asthma. 

Posology 

Adults and adolescents (aged 12 years and older) 

The recommended dose is 210 mg of tezepelumab by subcutaneous injection every 4 weeks.  

Tezspire is intended for long-term treatment. A decision to continue the therapy should be made at 

least annually based on the patient's level of asthma control. 

Missed dose 

If a dose is missed, the dose should be administered as soon as possible. Thereafter, the patient can 

resume dosing on the scheduled day of administration. If the next dose is already due, then administer 

as planned. A double dose must not be administered. 

Special populations 

Elderly (≥65 years of age) 

No dose adjustment is required for elderly patients (see section 5.2). 

Renal and hepatic impairment 

No dose adjustment is required for patients with renal or hepatic impairment (see section 5.2). 

Paediatric population 

The safety and efficacy of Tezspire in children under 12 years of age have not been established. No 

data are available. 

Method of administration  

Tezspire is administered as a subcutaneous injection. 

A patient may self-inject or the patient’s caregiver may administer this medicinal product after 

training in subcutaneous injection technique. Proper training should be provided to patients and/or 

caregivers on the preparation and administration of Tezspire prior to use according to the “Instructions 

for Use”.  

Tezspire should be injected into the thigh or abdomen, except for the 5 cm around the navel. If a 

healthcare professional or caregiver administers the injection, the upper arm can also be used. A 

patient should not self-inject in the arm. It should not be injected into areas where the skin is tender, 

bruised, erythematous, or hardened. It is recommended to rotate the injection site with each injection. 

Comprehensive instructions for administration using the pre-filled syringe or pre-filled pen is provided 

in the “Instructions for Use”. 

4.3 Contraindications 

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. 

4.4 Special warnings and precautions for use 
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Traceability 

In order to improve the traceability of biological medicinal products, the name and the batch number 

of the administered product should be clearly recorded. 

Acute asthma exacerbations 

Tezspire should not be used to treat acute asthma exacerbations. 

Asthma-related symptoms or exacerbations may occur during treatment. Patients should be instructed 

to seek medical advice if their asthma remains uncontrolled or worsens after initiation of treatment. 

Corticosteroids  

Abrupt discontinuation of corticosteroids after initiation of therapy is not recommended. Reduction in 

corticosteroid doses, if appropriate, should be gradual and performed under the supervision of a 

physician. 

Hypersensitivity reactions  

Hypersensitivity reactions (e.g. anaphylaxis, rash) may occur following administration of tezepelumab 

(see section 4.8). These reactions may occur within hours of administration, but in some instances 

have a delayed onset (i.e. days). 

A history of anaphylaxis unrelated to tezepelumab may be a risk factor for anaphylaxis following 

Tezspire administration. In line with clinical practice, patients should be monitored for an appropriate 

time after administration of Tezspire. 

In the event of a serious hypersensitivity reaction (e.g. anaphylaxis), administration of tezepelumab 

should be discontinued immediately and appropriate treatment as clinically indicated should be 

initiated. 

Serious infections 

Blocking thymic stromal lymphopoietin (TSLP) may theoretically increase the risk of serious 

infections. In placebo-controlled studies, no increase in serious infections was observed with 

tezepelumab. 

Patients with pre-existing serious infections should be treated before initiating therapy with 

tezepelumab. If patients develop a serious infection while receiving tezepelumab treatment, therapy 

with tezepelumab should be discontinued until the serious infection resolves. 

Serious cardiac events 

In a long-term clinical study, a numerical imbalance in serious cardiac adverse events was observed in 

patients treated with tezepelumab compared to placebo. No causal relationship between tezepelumab 

and these events has been established, nor has a patient population at risk of these events been 

identified. 

Patients should be advised of signs or symptoms suggestive of a cardiac event (for example, chest 

pain, dyspnoea, malaise, feeling lightheaded or faint) and to seek immediate medical attention if such 

symptoms occur. If patients develop a serious cardiac event while receiving tezepelumab treatment, 

therapy with tezepelumab should be discontinued until the acute event stabilises. 
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There is currently no data on re-treatment of patients who develop a serious cardiac event or serious 

infection. 

Parasitic (helminth) infection 

TSLP may be involved in the immunological response to some helminth infections. Patients with 

known helminth infections were excluded from participation in clinical trials. It is unknown if 

tezepelumab may influence a patient’s response against helminth infections. 

Patients with pre-existing helminth infections should be treated before initiating therapy with 

tezepelumab. If patients become infected while receiving treatment and do not respond to antihelminth 

treatment, therapy with tezepelumab should be discontinued until infection resolves. 

Sodium content 

This medicinal product contains less than 1 mmol sodium (23 mg) per 210 mg dose, that is to say 

essentially ‘sodium-free’. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

No interaction studies have been performed. 

The use of live attenuated vaccines should be avoided in patients receiving tezepelumab.  

In a randomised, double blind, parallel group study of 70 patients aged between 12 and 21 years with 

moderate to severe asthma, tezepelumab treatment did not appear to affect the humoral antibody 

responses induced by seasonal quadrivalent influenza vaccination 

A clinically relevant effect of tezepelumab on the pharmacokinetics of co-administered asthma 

medicinal products is not expected. Based on the population pharmacokinetic analysis, 

commonly co-administered asthma medicinal products (including leukotriene receptor 

antagonists, theophylline/aminophylline and oral corticosteroids) had no effect on tezepelumab 

clearance.  

4.6 Fertility, pregnancy and lactation 

Pregnancy 

There are no or limited amount of data (less than 300 pregnancy outcomes) from the use of 

tezepelumab in pregnant women. Animal studies do not indicate direct or indirect harmful effects with 

respect to reproductive toxicity (see section 5.3). 

Human IgG antibodies, such as tezepelumab, are transported across the placenta barrier; therefore, 

Tezspire may be transmitted from the mother to the developing foetus. 

As a precautionary measure, it is preferable to avoid the use of Tezspire during pregnancy unless the 

expected benefit to the pregnant mother is greater than any possible risk to the foetus. 

Breast-feeding 

It is unknown whether tezepelumab is excreted in human milk. Human IgGs are known to be excreted 

in breast milk during the first few days after birth, which decreases to low concentrations soon 

afterwards; consequently, a risk to the breast-fed child cannot be excluded during this short period. 
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For this specific period, a decision should be made whether to discontinue/abstain from tezepelumab 

therapy, taking into account the benefit of breast-feeding to the child and the benefit of therapy to the 

woman. 

Afterwards, tezepelumab could be used during breast-feeding if clinically needed. 

See section 5.3 for information on the excretion of tezepelumab in animal (cynomolgus monkey) milk. 

Fertility 

There are no fertility data in humans. Animal studies showed no adverse effects of tezepelumab 

treatment on fertility (see section 5.3). 

4.7 Effects on ability to drive and use machines 

Tezspire has no or negligible influence on the ability to drive and use machines. 

4.8 Undesirable effects 

Summary of the safety profile 

The most commonly reported adverse reactions during treatment are arthralgia (3.8%) and pharyngitis 

(4.1%). 

 

Tabulated list of adverse reactions 

Table 1  presents the adverse reactions from clinical studies in patients with severe asthma, whereby a 

total of 665 patients received at least one dose of Tezspire in trials of 52 weeks duration, and from 

post-marketing experience. 

The frequency of adverse reactions is defined using the following convention: very common (≥ 1/10); 

common (≥ 1/100 to < 1/10); uncommon (≥ 1/1,000 to < 1/100); rare (≥ 1/10,000 to < 1/1,000); very 

rare (< 1/10,000); and not known (cannot be estimated from available data). Within each frequency 

grouping, adverse reactions are presented in order of decreasing seriousness. 

Table 1 List of adverse reactions 

System organ class Adverse reactions Frequency 

Infections and infestations Pharyngitisa Common 

Immune system disorders Hypersensitivity 

(including 

anaphylactic reaction) 

Not known 

Skin and subcutaneous tissue disorders Rashb Common 

Musculoskeletal and connective tissue disorders Arthralgia Common  

General disorders and administration site 

conditions 

Injection site reactionc Common 

a Pharyngitis was defined by the following grouped preferred terms: pharyngitis, pharyngitis bacterial, pharyngitis 

streptococcal and viral pharyngitis. 
b Rash was defined by the following grouped preferred terms: rash, rash pruritic, rash erythematous, rash maculo-

papular, rash macular.  
c   See ‘Description of selected adverse reactions’. 

DISETUJUI OLEH BPOM 8 MEI 2024 ID REG: EREG10042212300236-7



Description of selected adverse reactions 

Injection site reactions 

In the pooled safety data from PATHWAY and NAVIGATOR, injection site reactions (e.g. injection 

site erythema, injection site swelling, injection site pain) occurred at a rate of 3.8% in patients treated 

with tezepelumab 210 mg subcutaneous every 4 weeks (Q4W). 

Paediatric population 

A total of 82 adolescents aged 12 to 17 with severe, uncontrolled asthma were enrolled in the 52 week 

Phase 3 NAVIGATOR study (see section 5.1). The safety profile in adolescents was generally similar 

to the overall study population. 

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows 

continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are 

asked to report any suspected adverse reactions at Pusat Farmakovigilans/MESO Nasional Direktorat 

Pengawasan Keamanan, Mutu, dan Ekspor Impor Obat, Narkotika, Psikotropika, Prekursor, dan Zat 

Adiktif Badan Pengawas Obat dan Makanan (e-meso.pom.go.id) 

4.9 Overdose 

In clinical trials, doses of up to 280 mg were administered subcutaneously every 2 weeks (Q2W) and 

doses of up to 700 mg were administered intravenously every 4 weeks (Q4W) to patients with asthma 

without evidence of dose-related toxicities. 

There is no specific treatment for an overdose with tezepelumab. If overdose occurs, the patient should 

be treated supportively with appropriate monitoring as necessary. 

 

5. PHARMACOLOGICAL PROPERTIES 

5.1  Pharmacodynamic properties 

Pharmacotherapeutic group: Drugs for obstructive airway diseases, other systemic drugs for 

obstructive airway diseases, ATC code: R03DX11 

Mechanism of action 

Tezepelumab is a monoclonal antibody (IgG2λ) directed against thymic stromal lymphopoietin 

(TSLP), preventing its interaction with the heterodimeric TSLP receptor. In asthma, both allergic and 

non-allergic triggers induce TSLP production. Blocking TSLP with tezepelumab reduces a broad 

spectrum of biomarkers and cytokines associated with airway inflammation (e.g. blood eosinophils, 

airway submucosal eosinophils, IgE, FeNO, IL-5, and IL-13); however, the mechanism of action of 

tezepelumab in asthma has not been definitively established.  

Pharmacodynamic effects 

Effect on blood eosinophils and inflammatory biomarkers and cytokines 

In clinical trials, administration of tezepelumab 210 mg subcutaneously every 4 weeks reduced blood 

eosinophils counts, FeNO, IL-5 concentration, IL-13 concentration and serum IgE concentration from 

baseline compared with placebo. These markers were near maximal suppression after 2 weeks of 

treatment, except for IgE which declined more slowly. These effects were sustained throughout 

treatment. 
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Effect on eosinophils in the airway submucosa 

In a clinical trial, administration of tezepelumab 210 mg subcutaneously every 4 weeks reduced 

submucosal eosinophil counts by 89% compared with a 25% reduction with placebo. Reduction was 

consistent regardless of baseline inflammatory biomarkers. 

Immunogenicity 

In NAVIGATOR, anti-drug antibodies (ADA) were detected at any time in 26 (4.9%) out of 527 

patients who received tezepelumab at the recommended dosing regimen during the 52-week study 

period. Of these 26 patients, 10 patients (1.9% of patients treated with tezepelumab) developed 

treatment-emergent ADA and 1 patient (0.2% of patients treated with tezepelumab) developed 

neutralising antibodies. ADA titres were generally low and often transient. No evidence of ADA 

impact on pharmacokinetics, pharmacodynamics, efficacy, or safety was observed. 

Clinical efficacy 

The efficacy of tezepelumab was evaluated in two randomised, double-blind, parallel group, 

placebocontrolled clinical trials (PATHWAY and NAVIGATOR) of 52 weeks in duration involving a 

total of 1609 patients aged 12 years and older with severe asthma. In both trials, patients were enrolled 

without requiring a minimum baseline level of blood eosinophils or other inflammatory biomarkers 

(e.g. FeNO or IgE). 

PATHWAY was a 52-week exacerbation trial which enrolled 550 patients (18 years of age and older) 

with severe, uncontrolled asthma to receive treatment with tezepelumab 70 mg subcutaneous Q4W, 

tezepelumab 210 mg subcutaneous Q4W, tezepelumab 280 mg subcutaneous Q2W or placebo.  

Patients were required to have a history of 2 or more asthma exacerbations requiring oral or systemic 

corticosteroid treatment or 1 asthma exacerbation resulting in hospitalisation in the past 12 months. 

NAVIGATOR was a 52-week exacerbation trial which enrolled a total of 1061 patients (adults and 

adolescents 12 years of age and older) with severe, uncontrolled asthma to receive treatment with 

tezepelumab 210 mg subcutaneous Q4W or placebo. Patients were required to have a history of 2 or 

more asthma exacerbations requiring oral or systemic corticosteroid treatment or resulting in 

hospitalisation in the past 12 months. 

In both PATHWAY and NAVIGATOR, patients were required to have an Asthma Control 

Questionnaire 6 (ACQ-6) score of 1.5 or more at screening, and reduced lung function at baseline 

(pre-bronchodilator FEV1 below 80% predicted in adults, and below 90% predicted in adolescents). 

Patients were required to have been on regular treatment with medium- or high-dose inhaled 

corticosteroids (ICS) and at least one additional asthma control therapy with or without oral 

corticosteroids (OCS). High ICS dose was defined as > 500 mcg fluticasone propionate or equivalent 

per day. Medium ICS dose was defined as > 250 to 500 mcg fluticasone propionate or equivalent per 

day in PATHWAY and as 500 mcg fluticasone propionate or equivalent per day in NAVIGATOR. 

Patients continued background asthma therapy throughout the duration of the trials. 

The demographics and baseline characteristics of these two trials are provided in Table 2 below. 

Table 2 Demographics and baseline characteristics of asthma trials 

 PATHWAY 

N=550 

NAVIGATOR 

N=1059 

Mean age (year) (SD) 52 (12) 50 (16) 

Female (%) 66 64 

White (%) 92 62 
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Black or African American (%) 3 6 

Asian (%) 3 28 

Hispanic or Latino (%) 1 15 

Mean duration of asthma, (years)(SD) 17 (12) 22 (16) 

Never smoked (%) 81 80 

High-dose ICS use (%) 49 75 

OCS use (%) 9 9 

Mean number of exacerbations in previous 

year (SD) 

2.4 (1.2) 2.8 (1.4) 

Mean baseline % predicted FEV1 (SD) 60 (13) 63 (18) 

Mean pre-bronchodilator FEV1 (L) (SD) 1.9 (0.6) 1.8 (0.7) 

Mean post-bronchodilator FEV1 reversibility  

(%) (SD) 

23 (20) 15 (15) 

Mean baseline blood EOS count (cells/µL)  

(SD) 

371 (353) 340 (403) 

Blood EOS count ≥ 150 cells/µL (%) 76 74 

Positive allergic status (%)a 46 64 

Mean FeNO (ppb) (SD) 35 (39) 44 (41) 

FeNO ≥ 25 ppb (%) 44 59 

Mean ACQ-6 (SD) 2.7 (0.8) 2.8 (0.8) 

Blood EOS count ≥ 150 cells/µL and FeNO  

≥ 25 ppb (%) 

38 47 

a  Positive allergic status as defined by a positive serum IgE result specific to any perennial aeroallergen in the FEIA panel. 

ACQ-6, Asthma Control Questionnaire 6; EOS, Eosinophils; FEIA, Fluorescent enzyme immunoassay; FeNO, Fractional 

exhaled nitric oxide; FEV1, Forced expiratory volume in one second; ICS, Inhaled corticosteroid; IgE, Immunoglobulin E; 

OCS, Oral corticosteroid; ppb, Parts per billion; SD, Standard deviation. 

The results summarised below are for the recommended tezepelumab 210 mg subcutaneous Q4W 

dosing regimen. 

Exacerbations 

The primary endpoint for PATHWAY and NAVIGATOR was the rate of severe asthma exacerbations 

measured over 52 weeks. Severe asthma exacerbations were defined as worsening of asthma requiring 

the use of or increase in oral or systemic corticosteroids for at least 3 days or a single depo-injection of 

corticosteroids, and/or emergency department visits requiring use of oral or systemic corticosteroids 

and/or hospitalisation. 

In both PATHWAY and NAVIGATOR, patients receiving tezepelumab had significant reductions in 

the annualised rate of severe asthma exacerbations compared with placebo (Table 3 and Table 4). 

There were also fewer exacerbations requiring emergency room visits and/or hospitalisation in 

patients treated with tezepelumab compared with placebo. In PATHWAY and NAVIGATOR, severe 

asthma exacerbations requiring emergency room visits and/or hospitalisation were reduced by 85% 

and 79% with tezepelumab 210 mg subcutaneous Q4W, respectively. 
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Table 3 Rate of severe exacerbations at week 52 in NAVIGATORa 

 Tezepelumab (N=528) Placebo (N=531) 

Annualised severe asthma exacerbation rate  

Rate 0.93 2.10 

Rate ratio (95% CI) 0.44 (0.37, 0.53) 

p-value <0.001 

a Time at risk is defined as the total duration of time in which a new exacerbation can occur (i.e. total follow-up time minus 

time during exacerbation and 7 days after). 

CI, Confidence interval 

Table 4 Rate of severe exacerbations at week 52 in PATHWAYa 

 Tezepelumab (N=137) Placebo (N=138) 

Annualised severe asthma exacerbation rate  

Rate 0.20 0.72 

Rate ratio (95% CI) 0.29 (0.16, 0.51) 

p-value <0.001 

a Time at risk is defined as the total follow-up time. 

CI, Confidence interval 

Subgroup analysis  

In NAVIGATOR, tezepelumab demonstrated a reduction in the rate of severe asthma exacerbations 

regardless of the baseline levels of blood eosinophils, FeNO, as well as allergic status (determined by 

a perennial aeroallergen specific IgE). Similar results were seen in PATHWAY. See Figure 1. 

In NAVIGATOR, reductions in the rate of severe asthma exacerbations were greater with increasing 

baseline blood eosinophil counts and FeNO values (rate ratio = 0.79 [95% CI: 0.48, 1.28] for patients 

with both baseline blood eosinophil count < 150 cells/µL and baseline FeNO < 25 ppb; rate ratio = 

0.30 [95% CI: 0.23, 0.40] for patients with both baseline blood eosinophil count ≥ 150 cells/µL and 

baseline FeNO ≥ 25 ppb). 
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Figure 1 Annualised severe asthma exacerbation rate ratio over 52 weeks across different 

baseline biomarkers for the Full Analysis Set (pooled NAVIGATOR and PATHWAY)a 

Tezepelumab  

 210 mg Q4W Placebo 
Rate Ratio  

 n / Estimate n / Estimate (95% CI) 

 

Rate Ratio (95% CI)  

a Time at risk is defined as the total duration of time in which a new exacerbation can occur (i.e. total follow-up time minus 

time during exacerbation and 7 days after).  

b Allergic status as defined by a serum IgE result specific to any perennial aeroallergen in the FEIA panel. 

Lung function  

Change from baseline in FEV1 was assessed as a secondary endpoint in NAVIGATOR. Compared 

with placebo, tezepelumab provided clinically meaningful improvements in the mean change from 

baseline in FEV1 (Table 5). 

Patient reported outcomes 

Changes from baseline in ACQ-6, Standardised Asthma Quality of Life Questionnaire for ages 12 and 

older [AQLQ(S)+12] and weekly mean Asthma Symptom Diary (ASD) scores were assessed as 

secondary endpoints in NAVIGATOR. Severity of wheezing, shortness of breath, cough, and chest 

tightness were assessed twice daily (morning and evening). Night-time awakening and activity were 

assessed on a daily basis. The total ASD score was calculated as the mean of 10 items (Table 5). 

Improvements in ACQ-6 and AQLQ(S)+12 were seen as early as 2 weeks and 4 weeks after 

administration of tezepelumab, respectively, and sustained through week 52 in both trials.  

Favours Tezepelumab Favours Placebo 

Overall 

Eosinophils at baseline (cells/µL) 

Eosinophils at baseline (cells/µL) 

FeNO at baseline (ppb) 

Allergic status b 

Positive allergic status 
Negative allergic status 

Eosinophils (cells/µL) and FeNO (ppb)  
at baseline 

Eosinophils <150 and FeNO <25 

Eosinophils >=150 and FeNO >=25 

Eosinophils >=150 and FeNO <25 
Eosinophils <150 and FeNO >=25 
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Table 5 Results of key secondary endpoints at week 52 in NAVIGATORa 

 Tezepelumab  Placebo 

Pre-bronchodilator FEV1   

N 527  531 

LS Mean Change from Baseline (L) 0.23  0.10 

LS Mean Difference from Placebo (L)  

(95% CI) 

0.13 (0.08, 0.18)  

p-value <0.001  

AQLQ(S)+12 total score   

N 525  526 

LS Mean Change from Baseline 1.48  1.14 

Difference from Placebo (95% CI) 0.33 (0.20, 0.47)  

p-value <0.001  

ACQ-6 score   

N 527  531 

LS Mean Change from Baseline -1.53  -1.20 

Difference from Placebo (95% CI) -0.33 (-0.46, -0.20)  

p-value <0.001  

ASD   

N 525  531 

LS Mean Change from Baseline -0.70  -0.59 

Difference from Placebo (95% CI) -0.11 (-0.19, -0.04)  

p-value 0.004  

a  Estimates are derived from a Mixed Model for Repeated Measures (MMRM) using all available data from patients with at 

least 1 change from baseline value, including data post-discontinuation. 

ACQ-6, Asthma Control Questionnaire 6; AQLQ(S)+12, Standardised Asthma Quality of Life Questionnaire for 12 years and 

older; ASD Asthma Symptom Diary; CI, Confidence interval; FEV1, Forced expiratory volume in one second; LS, Least 

square; N, Number of patients contributing to the analysis (FA) with at least 1 change from baseline value 

Elderly patients (≥ 65 years of age) 

Of the 665 patients with asthma exposed to tezepelumab 210 mg subcutaneous Q4W in PATHWAY 

and NAVIGATOR, a total of 119 patients were 65 years of age or older, of which 32 patients were 

75 years of age or older. Safety in these age groups were similar to the overall study population.  
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Efficacy in these age groups were similar to the overall study population in NAVIGATOR. 

PATHWAY did not include sufficient numbers of patients aged 65 and over to determine efficacy in 

this age group. 

Paediatric population 

A total of 82 adolescents aged 12 to 17 with severe, uncontrolled asthma were enrolled in  

NAVIGATOR and received treatment with tezepelumab (n=41) or placebo (n=41). Of the  

41 adolescents receiving treatment with tezepelumab, 15 were taking high-dose ICS at baseline. The 

annualised asthma exacerbation rate observed in adolescents treated with tezepelumab was 0.68 versus 

0.97 for placebo (rate ratio 0.70; 95% CI 0.34, 1.46). The LS mean change from baseline for FEV1 

observed in adolescents treated with tezepelumab was 0.44 L versus 0.27 L for placebo (LS mean 

difference 0.17 L; 95% CI -0.01, 0.35). The pharmacodynamic responses in adolescents were 

generally similar to the overall study population. 

5.2 Pharmacokinetic properties 

The pharmacokinetics of tezepelumab were dose-proportional following subcutaneous administration 

over a dose range of 2.1 mg to 420 mg. 

Absorption 

Following a single subcutaneous administration, the maximum serum concentration was reached in 

approximately 3 to 10 days. Based on population pharmacokinetic analysis, the estimated absolute 

bioavailability was approximately 77%. There was no clinically relevant difference in bioavailability 

when administered to different injection sites (abdomen, thigh, or upper arm). 

Distribution 

Based on population pharmacokinetic analysis, central and peripheral volume of distribution of 

tezepelumab were 3.9 L and 2.2 L, respectively, for a 70 kg individual. 

Metabolism 

Tezepelumab is a human monoclonal antibody (IgG2λ) that is degraded by proteolytic enzymes 

widely distributed in the body and not metabolised by hepatic enzymes. 

Elimination 

As a human monoclonal antibody, tezepelumab is eliminated by intracellular catabolism and there is 

no evidence of target-mediated clearance. From population pharmacokinetic analysis, the estimated 

clearance for tezepelumab was 0.17 L/d for a 70 kg individual. The elimination half-life was 

approximately 26 days.  

Special populations 

Age, gender, race 

Based on population pharmacokinetic analysis, age, gender and race had no clinically meaningful 

effects on the pharmacokinetics of tezepelumab. 

Body weight 

Based on population pharmacokinetic analysis, higher body weight was associated with lower 

exposure. However, the effect of body weight on exposure had no meaningful impact on efficacy or 

safety and does not require dose adjustment. 
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Paediatric patients 

Based on the population pharmacokinetic analysis, there was no clinically meaningful age-related 

difference in the pharmacokinetics of tezepelumab between adults and adolescents aged 12 to  

17 years. Tezepelumab has not been studied in children under 12 years of age (see section 4.2). 

Elderly patients (≥65 years of age) 

Based on population pharmacokinetic analysis, there was no clinically meaningful difference in the 

pharmacokinetics of tezepelumab between patients 65 years of age or older and younger patients. 

Renal impairment 

No formal clinical studies have been conducted to investigate the effect of renal impairment on 

tezepelumab. Based on population pharmacokinetic analysis, tezepelumab clearance was similar in 

patients with mild renal impairment (creatinine clearance 60 to < 90 mL/min), moderate renal 

impairment (creatinine clearance 30 to < 60 mL/min) and those with normal renal function (creatinine 

clearance ≥ 90 mL/min). Tezepelumab has not been studied in patients with severe renal impairment 

(creatinine clearance < 30 mL/min); however, tezepelumab is not cleared renally. 

Hepatic impairment 

No formal clinical studies have been conducted to investigate the effect of hepatic impairment on 

tezepelumab. IgG monoclonal antibodies are not primarily cleared via hepatic pathway; change in 

hepatic function is not expected to influence tezepelumab clearance. Based on population 

pharmacokinetic analysis, baseline hepatic function biomarkers (ALT, AST, and bilirubin) had no 

effect on tezepelumab clearance. 

5.3 Preclinical safety data 

Non-clinical data revealed no special hazard for humans based on repeated dose toxicity studies 

including safety pharmacology and fertility evaluations, and an ePPND (enhanced Pre- and Post-Natal  

Development) reproductive toxicity study in cynomolgus monkeys at doses of up to 300 mg/kg/week 

(producing exposures of greater than 100-times the clinical exposure at maximum recommended 

human dose [MRHD]). 

Tezepelumab is excreted in milk in monkeys, although at low concentrations (< 1%). 

Tezepelumab is a monoclonal antibody, as such genotoxicity and carcinogenicity studies have not 

been conducted. 

6. PHARMACEUTICAL PARTICULARS 

6.1 List of excipients 

Acetic acid 

L-proline 

Polysorbate 80 

Sodium hydroxide 

Water for injections 

6.2 Incompatibilities 

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal 

products.  

6.3 Shelf life 
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3 years.  

Tezspire may be kept at room temperature (20°C - 25°C) for a maximum of 30 days. After removal 

from the refrigerator, Tezspire must be used within 30 days or discarded. 

6.4 Special precautions for storage 

Store in a refrigerator (2°C - 8°C). For storage after removal from refrigeration, see section 6.3. 

Keep the pre-filled syringe or pre-filled pen in the outer carton in order to protect from light. 

Do not freeze. Do not shake. Do not expose to heat. 

 

6.5 Nature and contents of container 

Pre-filled syringe 

1.91 mL solution in a siliconized Type I glass pre-filled syringe subassembly consisting of a 27-gauge 

½-inch (12.7 mm) stainless steel special thin wall needle covered with a rigid needle cover and 

bromobutyl plunger-stopper. The pre-filled syringe subassembly is assembled with a needle guard and 

an extended finger flange.  

Pack sizes: 

Pack containing 1 pre-filled syringe. 

 

Pre-filled pen 

1.91 mL solution in a siliconized Type I glass pre-filled syringe subassembly consisting of a 27-gauge 

½-inch (12.7 mm) stainless steel special thin wall needle covered with a needle cover and 

plungerstopper. The pre-filled pen consists of the pre-filled syringe subassembly and handheld, 

mechanical (spring-based) injection device. 

Pack containing 1 pre-filled pen. 

6.6 Special precautions for disposal and other handling 

This medicinal product is for single-use only. 

Prior to administration, remove carton from refrigerator and allow Tezspire to reach room 

temperature. This generally takes 60 minutes. 

Visually inspect Tezspire for particulate matter and discolouration prior to administration. Tezspire 

is clear to opalescent, colourless to light yellow. Do not use this medicinal product if liquid is 

cloudy, discoloured, or if it contains large particles or foreign particulate matter. 

Additional information and instructions for the preparation and administration of Tezspire using the 

pre-filled syringe or pre-filled pen are given in the package leaflet and ‘Instructions for Use’. 

Any unused medicinal product or waste material should be disposed of in accordance with local 

requirements. 
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HARUS DENGAN RESEP DOKTER 

 

Box, 1 pre-filled syringe @ 1,91 mL  (Reg.No.:DKIXXXXXXXXXXXX) 

Box, 1 pre-filled pen @ 1,91 mL  (Reg.No.:DKIXXXXXXXXXXXX) 

 

Manufactured by: 

Amgen Manufacturing Limited  

Juncos, Puerto Rico, USA 

 

Released by: 

AstraZeneca AB, Södertälje 

Sweden 

 

Imported by: 

PT AstraZeneca Indonesia 

Cikarang, Bekasi - Indonesia 

 

 

 

Date of revision text  :  07 May 2024 

ANGEL Doc ID : Doc ID-005095189 
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Proposed packaging material 

Code TEZSPIRE PFS/AI-PIL-01.05 

Submission NDA  Renewal   Variation change detail no.: RO-Primary Event-0001793-
0000004 

Code of previous 
version  

N/A 

Changes Change due to revised minor in section 2 & section 5 

Reference CDS version: 
CPIL version: 3.0 (29 June 2023)  

SmPC country/version/date: EU (19 
September 2022) 

GRL approval:  

Name & Date ADR, 07 May 2024 

 

Leaflet Informasi Pasien 

TEZSPIRE 

Obat Injeksi 110 mg/mL 

Tezepelumab 

 

Baca keseluruhan leaflet ini dengan seksama sebelum Anda mulai mengkonsumsi/menggunakan obat 

ini. 

 

• Simpanlah leaflet ini. Anda mungkin perlu membacanya lagi di kemudian hari  

• Jika Anda memiliki pertanyaan lebih lanjut, silakan tanyakan kepada dokter, apoteker, atau perawat. 

• Obat ini hanya diresepkan untuk Anda. Jangan memberikan obat ini pada orang lain, karena dapat 

membahayakan mereka, meskipun gejalanya sama dengan gejala Anda. 

• Jika Anda mengalami efek samping, konsultasikan dengan dokter, apoteker, atau perawat.  

Termasuk kemungkinan efek samping yang tidak tercantum dalam leaflet ini. Lihat bagian 4. 

 

Informasi yang terkandung pada leaflet ini 

 

1. TEZSPIRE dan kegunaannya 

2. Hal yang perlu diketahui sebelum menggunakan TEZSPIRE 

3. Cara penggunaan TEZSPIRE 

4. Efek samping yang mungkin terjadi 

5. Cara penyimpanan TEZSPIRE 

6. Isi pada kemasan dan informasi lebih lanjut 

 

 

1. TEZSPIRE DAN KEGUNAANNYA 

 

Apa itu TEZSPIRE dan bagaimana obat bekerja 

TEZSPIRE  mengandung zat aktif tezepelumab, yaitu suatu antibodi (sejenis protein) yang mengenali dan 

mengikat zat target tertentu dalam tubuh. Target tezepelumab adalah protein yang disebut thymic stromal 

lymphopoietin (TSLP). TSLP memainkan peran sentral dalam menyebabkan timbulnya tanda dan gejala asma. 

Dengan memblokir TSLP, obat ini dapat membantu menurunkan inflamasi dan gejala asma. 

 

Kegunaan dari TEZSPIRE  

TEZSPIRE digunakan dengan obat asma lainnya untuk mengobati asma berat pada orang dewasa dan remaja 

(usia 12 tahun ke atas) yang tidak terkontrol dengan kortikosteroid yang dihirup dosis tinggi plus obat-obatan 

lain untuk terapi pemeliharaan.  

 

Keuntungan setelah menggunakan TEZSPIRE  

TEZSPIRE dapat mengurangi jumlah serangan asma yang Anda alami, memperbaiki 
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pernapasan, dan mengurangi gejala asma Anda. 

 

2. HAL YANG PERLU DIKETAHUI SEBELUM MENGGUNAKAN TEZSPIRE 

Jangan gunakan TEZSPIRE 

• Jika Anda alergi terhadap tezepelumab atau bahan-bahan lain yang terdapat dalam obat ini 

(tercantum di bagian 6). Apabila obat ini digunakan untuk Anda atau Anda tidak yakin obat ini 

cocok, konsultasikan dengan dokter apoteker, atau perawat.  

 

Peringatan dan pencegahan 

Konsultasikan kepada dokter, apoteker, dan perawat sebelum menggunakan TEZSPIRE  

 

• TEZSPIRE bukan golongan obat emergensi dan tidak boleh digunakan untuk mengobati serangan 

asma mendadak. 

 

• Apabila asma Anda tetap tidak terkendali atau memburuk selama pengobatan dengan 

TEZSPIRE, konsultasikan dengan dokter atau perawat  

 

• Perhatikan tanda dan gejala reaksi alergi. Obat seperti Tezspire dapat berpotensi menyebabkan 

reaksi alergi serius.. Gejala dari reaksi tersebut dapat bervariasi, namun  bisa berupa pembengkakan 

pada wajah, lidah, atau mulut,   masalah pernafasan, detk jantung cepat, pingsan, pusing, gatal-gatal, 

dan ruam. Bila Anda merasakan salah satu dari tanda-tanda berikut, segera hubungi dokter atau 

perawat.  

 

Diskusikan dengan dokter Anda tentang bagaimana mengenali tanda awal dari alergi, dan bagaimana 

mengelola reaksi ini apabila terjadi pada Anda.   

 

• Perhatikan gejala dari infeksi serius yang mungkin terjadi saat menggunakan TEZSPIRE seperti 

- Demam, gejala seperti flu, keringat dingin 

- Batuk yang tidak membaik  

- Kulit kemerahan disertai nyeri atau kulit nyeri disertai melepuh  

Apabila Anda mengalami gejala di atas, segera hubungi dokter atau perawat.  

 

Apabila Anda mengalami infeksi serius, konsultasikan dengan dokter sebelum menggunakan 

TEZSPIRE  

 

• Perhatikan gejala dari masalah pada jantung, seperti: 

- Nyeri dada 

- Nafas pendek  

- Perasaan tidak nyaman, sakit, atau lack of well-being 

- Merasa pusing atau pingsan  

Apabila Anda mengalami gejala di atas, segera bicarakan dengan dokter atau perawat 

 

• Apabila Anda mengalami infeksi parasit atau jika Anda tinggal di daerah dimana infeksi parasit biasa 

terjadi atau bila Anda bepergian ke daerah tersebut, TEZSPIRE dapat melemahkan kemampuan 

Anda untuk melawan jenis infeksi parasit tertentu. 

 

Anak-anak 

 Jangan memberikan obat ini pada anak-anak usia di bawah 12 tahun dikarenakan keamanan dan manfaat 

dari obat ini tidak diketahui pada anak di bawah usia 12 tahun. 
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Obat-obatan lain untuk asma  

Jangan tiba-tiba menghentikan obat asma yang biasa Anda gunakan saat Anda memulai pengobatan 

dengan TEZSPIRE. Obat-obatan (terutama kortikosteroid) harus dihentikan secara bertahap, dibawah 

pengawasan dokter Anda, dan tergantung pada respon Anda terhadap TEZSPIRE.  

 

Penggunaan TEZSPIRE bersamaan dengan obat lain 

Beri tahu dokter atau apoteker Anda: 

• Apabila Anda sedang atau baru saja minum obat lain, bahkan yang tidak diresepkan. 

• Apabila Anda baru saja atau akan divaksinasi. 

 

Kehamilan dan Menyusui 

Apabila Anda sedang hamil atau menyusui, mengira bahwa Anda hamil atau berencana untuk hamil, 

tanyakan kepada dokter instruksi sebelum menggunakan obat ini  

• Jangan menggunakan TEZSPIRE selama kehamilan tanpa instruksi dari dokter. Belum diketahui 

apakah TEZSPIRE dapat membahayakan janin.  

• TEZSPIRE dapat masuk ke dalam ASI. Apabila Anda merupakan ibu menyusui atau berencana 

untuk menyusui, komunikan dengan dokter.  

 

Menyetir dan Mengoperasikan Mesin 

Kecil kemungkinan TEZSPIRE dapat memengaruhi kemampuan Anda mengemudi dan mengoperasikan 

mesin. 

 

TEZSPIRE mengandung Natrium  

Obat ini mengandung kurang dari 1 mmol natrium (23 mg) dalam 210 mg dosis, ini dapat menyimpulkan 

bahwa TEZSPIRE bebas dari Natrium.  

 

3. CARA PENGGUNAAN TEZSPIRE 

 

Selalu gunakan TEZSPIRE  seperti yang telah diinstruksikan oleh dokter atau apoteker Anda. 

Konsultasikan kepada dokter, apoteker, atau perawat apabila Anda tidak yakin. 

 

Dewasa dan remaja berusia ≥ 12 tahun 

• Dosis yang direkomendasikan adalah 210 mg (1 kali injeksi) setiap 4 minggu. TEZSPIRE dapat 

diberikan melalui injeksi di bawah kulit (sub-kutan).  

 

Dokter atau perawat Anda akan  menetapkan apakah Anda atau pengasuh Anda yang akan menyuntikkan 

TEZSPIRE. Apabila diperbolehkan, Anda atau pengasuh Anda akan menerima pelatihan dalam 

menyiapkan dan menggunakan injeksi TEZSPIRE dengan benar.  

 

Sebelum melakukan injeksi TEZSPIRE, baca “Petunjuk Penggunaan” untuk pre-filled syringe atau pre-

filled pen TEZSPIRE. Lakukan langkah ini setiap melakukan injeksi. Kemungkinan terdapat informasi 

baru.  

 

Dilarang berbagi atau menggunakan alat injeksi pre-filled atau pen pre-filled TEZSPIRE lebih dari satu 

kali. 

 

Apabila ada dosis yang terlewat 

• Bila Anda melewatkan satu dosis, injeksikan dosis sesegera mungkin. Lanjutkan penyuntikan 

berikutnya pada hari penyuntikan seperti biasa. 

• Jika Anda tidak menyadari bahwa Anda telah melewatkan satu dosis sampai tiba waktunya untuk dosis 

terjadwal berikutnya, maka injeksikan dosis terjadwal berikutnya sesuai rencana.  

• Jika Anda tidak yakin kapan harus menyuntikkan TEZSPIRE, hubungi dokter, apoteker, atau perawat 
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Anda. 

 

Menghentikan pengobatan dengan TEZSPIRE  

• Jangan memberhentikan TEZSPIRE tanpa memberi tahu kepada dokter, apoteker, atau perawat Anda.  

Menunda atau menghentikan pengobatan dengan TEZSPIRE dapat menyebabkan gejala dan serangan 

asma Anda muncul kembali.  

 

Apabila Anda memiliki pertanyaaan lebih lanjut terkait penggunaan obat ini, hubungi dokter, apoteker atau 

perawat.  

 

4. EFEK SAMPING YANG MUNGKIN TIMBUL 

 

Seperti halnya semua obat, TEZSPIRE dapat menimbulkan efek samping, meskipun tidak semua orang 

mengalaminya. Gejalanya dapat meliputi: 

 

Reaksi alergi serius  

Segera dapatkan bantuan medis, jika Anda mengalami reaksi alergi. Seperti reaksi dapat terjadi dalam 

beberapa jam atau hari setelah injeksi 

 

Tidak diketahui (frekuensi tidak dapat diestimasi berdasarkan data yang tersedia)  

• Reaksi alergi, termasuk reaksi alergi serius (anafilaksis)  

 

Gejala lainnya mencakup:  

o Pembengkakan pada wajah, lidah, dan mulut  

o Masalah pernafasan, detak jantung cepat  

o Pingsan, pusing, dan sakit kepala ringan  

 

Efek samping lainnya  

 

Umum (dapat mempengaruhi hingga 1 dari 10 orang): 

• Sakit tenggorokan  

• Ruam  

• Nyeri sendi  

• Reaksi pada lokasi yang diinjeksi (seperti kulit kemerahan, bengkak, dan nyeri)  

 

Pelaporan efek samping 

Jika Anda mengalami efek samping, komunikasikan kepada dokter atau apoteker Anda. Termasuk efek 

samping yang mungkin terjadi yang tidak tercantum dalam leaflet ini. .  

 

Dengan melaporkan efek samping, Anda membantu memberikan informasi lebih lanjut mengenai  

keamanan obat ini. 

 

5. PENYIMPANAN TEZSPIRE 

 

• Jauhkan obat ini dari jangkauan dan pandangan anak-anak. 

• Jangan gunakan obat ini setelah tanggal kedaluwarsa sebagaimana tertera pada label dan karton. 

Tanggal kedaluwarsa mengacu pada hari terakhir pada bulan tersebut. 

• Simpan pada suhu antara 2°C hingga 8°C (dalam lemari es) 

• Simpan dalam kemasan asli dan hindari sinar matahari langsung 

• TEZSPIRE dapat disimpan pada suhu kamar (20 ̊C hingga 25 C̊) dalam karton aslinya selama 

maksimal 30 hari. Sekali TEZSPIRE terpapar pada suhu ruang, jangan dimasukkan kembali ke dalam 

kulkas. Buang TEZSPIRE yang telah disimpan pada suhu ruang setelah 30 hari. 
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• Jangan dikocok, dibekukan, atau terpapar oleh panas. 

• Jangan gunakan obat ini jika sudah terjatuh atau rusak, jika segel pengaman pada karton sudah rusak.  

 

Jangan membuang obat pada saluran pembuangan air. Tanyakan kepada apoteker Anda bagaiman cara 

membuang obat yang sudah tidak digunakan lagi. Hal ini dapat membantu untuk melindungi lingkungan.  

 

 

6. ISI DARI KEMASAN INFORMASI LEBIH LANJUT 

 

Kandungan TEZSPIRE 

• Mengandung zat aktif Tezepelumab 110 mg/mL 

• Bahan lainnya adalah glacial acetic acid, L-proline, polysorbate 80, sodium hydroxide, dan 

air untuk injeksi 

 

Bentuk dan Isi  kemasan TEZSPIRE  

TEZSPIRE merupakan larutan bening hingga agak keruh, tidak berwarna hingga kuning muda. 

TEZSPIRE tersedia dalam kemasan Dus, 1 prefilled syringe @ 1,91 mL dan Dus, 1 prefilled pen @ 1,91 mL 

 

HARUS DENGAN RESEP DOKTER  

Nomor Izin Edar  : 

 

Diproduksi oleh: 

Amgen Manufacturing Limited  

Juncos, Puerto Rico, USA  

 

Dirilis oleh: 

AstraZeneca AB, Södertälje 

Sweden 

 

Diimpor oleh: 

PT. AstraZeneca Indonesia 

Cikarang, Bekasi – Indonesia 

 
 

 

 

 

 

 

 

 

 

 

 

Terakhir direvisi : 07 May 2024 

ANGEL Doc ID : Doc ID-005115356 
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